
 

 

Village of Washingtonville 

Town of Blooming Grove, Orange County, New York 

 

 

Water and Sewer Infrastructure Master Plan 

 

 

 

 

 

 

March 2020 

 

Prepared for: 

Village of Washingtonville 
9 Fairlawn Drive 
Washingtonville, New York 10992 
 

Prepared by: 

Delaware Engineering, D.P.C. 

28 Madison Avenue Extension 

 Albany, New York 12205 

   (518) 452-1290 



 
  

 

Contents 
1.0 INTRODUCTION ........................................................................................................ 1 

2.0 VILLAGE WATER AND SEWER SYSTEM EVALUATIONS ................................ 4 

2.1 Village Water System Evaluation ............................................................................. 4 
[...]
approximately 230 ft north of Well #1A. It has a safe sustained yield of 700 gpm and is reportedly 

capable of 750 gpm, but is typically throttled to pump 550 gpm.  Static water level was at 22.88 ft 

in March 1993 and at 18.08 ft in Dec 2009.  Pump intake is at 40.4'.  Water bearing depth typically 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 7 March 2020 

extends to 34'-50' at the well site.  According to Layne Well & Pump Division, the best water is 

from 34’-35' and up to 10'.  Intake of this well is 7-1/2' lower than that of Well #1(not in service) 

and 5' lower than that of Well #2 (not in service). This difference in intake levels was meant to 

allow pumping of the aquifer during severe drought conditions when the ground water level is 

lower.  Top of 18" casing is at elevation 318.4' (the 100-yr flood elevation is 312 feet). The static 

level has typically been between 18’ and 20’ in current years. 

Details:  44' deep gravel packed well, 20' of 24" diam. steel casing (cement grout to bottom) 35.1' 

18" diam. inner casing, 8' of 18" slotted well screen, 75 hp vertical turbine well pump (5 stage - 

capable of 750 gpm at 300' TDH) 8" suction pipe extension to 278.4'.  

Soil log: 0-8' coarse to med. gravel with some sand (tight & dry); 8'-14' medium to coarse gravel 

w/some silty sand; 14-19' fine to medium gravel w/some medium sand (soft and wet); 19' - 32'2" 

coarse to medium broken gravel and fine broken gravel, rock-black and hard 32'2" - 37'6" fine 

broken black rock w/some small pea gravel & little traces of clay (quite hard); 37-40' fine broken 

black rock w/some small gravel, very hard and dry.   

 

Additional wells not within the primary well field: 

Well #4 – Known as “SiteCon Well”, development was abandoned after it could not produce 

adequate volume of water during dryer conditions.  Components of the system were salvaged and 

used at Well 5 (described below). It was drilled on January 27, 1999 and is located near the 

intersection of Route 94 and Patricia Lane, approximately 1000' southwest of the existing, primary 

well field and approximately 220' from the Moodna Creek.  A static water level of 15' below grade 

was measured on January 10, 1999 with a safe yield 150 gpm (0.216 MGD), but again was not 

measured during drought conditions.   

Details:  It is a sand and gravel well that is 42' deep from top of the casing.  10" diam, casing 

grouted to 25' below grade, 2' bentonite seal; 8'-100 slot screen (10" diam) set 37-45' below top of 

casing, ground elevation at well- 492.4', Layne 50 HP vertical turbine pump (350 gpm at 350'TDH) 

with intake at 37.67' below grade 

Well #5 – Known as “Fireman's Memorial Well”, its plans were approved by DOH in 2005 and 

construction completed on May 28, 2008, but the well was never placed into service.  This well 

will discharge 50 gpm (0.07 MGD) continuously to Village distribution system.  It is located 

opposite the intersection of Alexander Drive and Ahern Blvd.  Total coliform was detected, but 

the well had not been disinfected prior to sampling. Elevated levels of iron and manganese were 

detected, that necessitated sequestering if flushing did not lower the levels.  Nitrate was also 

excessive but believed to have been attributed to a laboratory error. Records from DOH indicated 

high levels of chloride. Due to the extent of time that has elapsed, a full Part 5 analysis is again 

required to determine surface water influence, as the well is less than 200ft from a stormwater 

pond. 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 8 March 2020 

Details:  400' deep rock well, 6" casing to 28' below grade (grouted), Submersible Goulds 5 hp 

model 60GS 11 stage pump set at 252', pumping level at 60 gpm-47.5'.  Drilled in 2005, approved 

May 28, 2008.     Soil Log: 0-9' topsoil, 9-17' hard pan; 17-400' Black shale; 40 gpm fracture at 

85-86', 15 gpm fracture at 190- 191'. Well yield 75-80 gpm. 

Moffit Ridge – The Village also explored for groundwater in the early 2000’s on lands dedicated 

to it as part of the Moffit Ridge development. During a particularly dry year the Village found a 

well that produced over 100 gpm (0.14 MGD).  A raw water line was installed by the Village, from 

this well to a newly constructed building at the park across from Woodfield Drive, a portion of 

which had been allocated for water treatment.  However, enough precipitation then followed, the 

water levels at the primary well field rose and the Village directed further development of 

additional wells to cease.   

Spindler Wells – At one time the Village had an agreement with Spindler Bulk Water (Spindler) 

to trade water as needed.  Spindler owns and operates two rock wells in the center of the Village, 

on Locust Street, each of which produce approximately 100 gpm.  The Village provided Spindler 

with treated water for potable bulk sale and, when needed, Spindler provided raw water to the 

Village for further treatment and distribution. 

Treatment  

The only treatment currently in use within the Village water system is disinfection via sodium 

hypochlorite.   

Storage Capacity 

The system has two 800,000-gallon storage tanks (Prides Crossing and Clinton Street tanks) that 

are hydraulically interconnected.  There is a hydro-pneumatic system across the street from the 

Clinton Street tank that boosts pressure to adjoining homes that are at higher elevations for which 

the Clinton Street tank cannot always provide minimum pressure. Both tanks were inspected in 

2015, with next inspection due 2020. The inspection reports are included at Appendix C. 

 
Water storage tank 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 9 March 2020 

 

Fire Hydrants 

Hydrants have not been used to flush the system in at least 10 years.  The new operator had hoped 

to flush the system this past year, however the static groundwater levels were too low to do so 

safely.   

Water Production vs. Consumption 

For 2018, average daily water production was 484,000 gallons per day (gpd) with 35% of that 

being unmetered either from leaks, fire hydrant uses or under-registering meters.  In 2019 leaks 

were discovered and repaired, however average daily production still increased to 550,000 gpd 

that year, most likely due to water lost during those leak events.  The following summary of 

production and consumption is based on information gathered from Monthly Operation Reports 

and Annual Water Withdrawal Certifications. It should also be noted there was a 29% and 26% 

shortfall in unmetered water usage in 2011 and 2012, respectively. 

Table 2.1b: Water Production and Metered Consumption 

 
YEAR 

 
PRODUCTION 

(GPD) 

METERED 
CONSUMPTION 

(GPD) 

 
% of Water 
Unmetered 

2010 478,000 359,934 25% 

2013 501,000 269,498 46% 

2014 509,000 255,416 50% 

2015 473,000 262,373 45% 

2016 512,000 269,967 47% 

2017 486,000 322,675 34% 

2018 484,000 311,218 35% 

2019 550,000   

 

Previous Studies 

Two independent studies performed at the Village of Washingtonville well site both in 1974 and 

1993 were done to estimate the capacity of the well field. The ground water levels during the first 

analysis were 6-8' higher than during the second analysis.  The first analysis was not performed 

during drought conditions; the second, more conservative analysis assumed a 180-day drought and 

yielded an estimated 890 gpm safe yield, which equates to 1.28 MGD.  Average Daily production 

in 2019 was 0.550 MGD.  

During non-drought conditions, DOH records assume the well field can support over 1,000 gpm.  

However, while the Village wells have been determined to not be under the direct influence of 

surface waters, the groundwater levels of the Village’s primary well field are directly proportional 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 10 March 2020 

to the flow of the Moodna Creek.  As such, the Village water system is highly vulnerable during 

drought conditions and in need of additional, reliable water sources. 

Summary 

Overall, the water system is functioning satisfactorily. Recent improvements include the 

completion of radio communications between the water storage tank and well pumps, allowing the 

automatic operation of wells when the water storage tank levels lower to a set point. 

The well field is vulnerable to low water during drought, and as both wells are in the same well 

field the Village does not have adequate flexibility in water supply. It is highly recommended that 

the Village commence further exploration of wells that have previously been developed, and 

consider carrying out a hydrogeological study to identify potential areas for exploration of other 

wells. Development of wells outside of the Village Wellfield may not supplant the primary wells 

unless necessary due to changes in the water quality or quantity, but would lead to reducing the 

vulnerability and increasing the resilience of the water system. 

A high percentage of water produced by the wells is unaccounted for in consumer usage. Pipe 

leaks could account for an amount of unmetered water, as well as poorly functioning or incorrectly 

read meters. Better data on actual water usage by customers could be achieved by replacing older 

radio read meters with advanced metering capability. Pipe leaks should be found and repaired on 

a prioritized schedule. 

Inspections of storage tanks in 2015 indicated that both tanks needed some maintenance to improve 

worker safety and prevent access to storage tanks. These inspections are included in Appendix C. 

The next inspections are due in 2020. 

The Village should actively maintain a Source Water Supply Protection Area of at least 200 feet 

around each well, in order to prevent contamination of the wells.  Considering the geology of the 

Village’s only active well field and its proximity to the Moodna Creek and associated flood zone, 

the determination of how the primary wells were determined to not be ground water under the 

direct influent (GWUDI) of surface waters should be examined and possibly re-monitored, as such 

influence can vary over the extended periods and changing climatic conditions.  

 

2.2 Sanitary Sewer System Evaluation  
 

The Village owns and operates a wastewater treatment plant that discharges to Moodna Creek 

(SPDES NY0023671, 2015 to 2020). The State Pollution Discharge Elimination System (SPDES) 

permit was last modified in 2016 and expires in July 2020. The plant utilizes an oxidation ditch, 

settling tanks, a sand filter, a trickling filter, clarifiers and sludge handling. This permit is included 

in Appendix B. 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 11 March 2020 

The Village is nearing completion of a wastewater treatment plant expansion that will increase 

total permitted capacity from 0.7 MGD to 0.85 MGD.  It is estimated that the final construction 

cost will be $11.5 million. Upgrades include a new headworks building, the addition of a 

Sequencing Batch Reactor (SBR) and retrofit of the trickling filter, along with sludge handling 

improvements. 

Sludge is disposed of through Spectraserve, Inc., South Kearney, NJ.  

The FIRM map Flood level was updated in 2009 at slightly above 301 ft in the area of the 

wastewater treatment plant. The existing treatment plant tanks were above the 301 ft flood 

elevation, and the current improvements were to be designed with flood hardening in mind.   

Discharge monitoring reports show an annual average daily flow of about 135,000 gallons more 

wastewater flow than water production across the years 2017 through 2019. This indicates that 

infiltration and inflow to the sewer collection system is an issue that needs to be addressed. 

The sanitary waste water collection system is composed of approximately 112,762 feet of gravity 

sewer pipe and 6,935 feet of pressure force main (approximately 22.7 miles of pipe total) with 577 

manholes that is served by 5 (five) pump stations.  All but one of these pump stations require new 

slide rails and check valves.  

Pump station information is included below. All pump stations need new check valves and sewer 

meters are also recommended to monitor for infiltration and inflow (I/I). 

Hallock Drive Pump Station 

This is the oldest of the pump stations.  It has a hole in the roof of the building near the control 

cabinet.  The slide rail system needs replacement as corrosion is causing separation at wall 

supports. The stationary, on-site generator has not worked in several years. 

Brookside Pump Station 

Newly renovated, including new pumps.  Generator is currently undergoing installation.  There is 

an existing tow-behind generator that will remain stored here that is also compatible with Hallock 

and Woodfield PS’s.   

Woodfield Pump Station 

The contributing collection system has manholes within the adjacent wetland that contribute to 

inflow/infiltration (I/I), but have not yet been found.  Heavy grease is an issue at this site.  The 

slide rail system needs replacement as corrosion is causing separation at wall supports. 

 

 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 12 March 2020 

 
Pump Station 

 

West Main Street Pump Station 

This pump station has been working well except for a breaker serving Pump 2 that routinely trips. 

Patricia Lane Pump Station  

No operational issues were reported. 

South Street Force Main 

In addition to these centralized pump stations that the Village owns, it is also responsible for 

maintenance and replacement of 24 separate grinder pump systems serving individual customers 

within the South Street area.  Since JCO Environmental Services assumed operational duties in 

early 2019, it has replaced 10 of these pumps.  At issue is that these grinder systems are proprietary 

and no longer in production by the manufacturer and the replacement pump model does not fit into 

the original, prefabricated fiberglass chamber. 

Order on Consent 

An Order on Consent, Case No. R3-20130205-9, was issued to the Village in 2013 for violations 

at the WWTP and sanitary sewer overflows. Violations included failure to build the WWTP 

expansion by August 2012, and failing to submit an engineering report and design plans. These 



Village of Washingtonville     Infrastructure Plan 
 

 
 
Delaware Engineering, D.P.C. 13 March 2020 

were required as part of a SPDES permit schedule of compliance (Flow Management Plan 

Compliance Action). Other violations included exceeding effluent limitations for flow and 

maximum effluent concentrations of certain pollutants and failing to submit annual reports. 

The Restoration/Remediation requirements included planning and implementing a Flow Metering 

Plan with both dry weather and wet weather flow monitoring, and a System Evaluation and 

Capacity Assurance Plan. The Work Plan submitted was to evaluate the effectiveness of the 

SECAP in reducing sanitary sewer overflows and I/I. 

 

Summary 

The WWTP upgrades are reportedly nearing completion. In general, the sanitary collection system 

is functioning satisfactorily, though there are on-going problems with I/I.  Certain mechanical 

rehabilitation is warranted due to corrosion associated with the sewer operations.  Dedicated, 

stationary auxiliary generators are recommended at each pump station, as well as sewer flow 

metering to provide for I/I monitoring.   

At a meeting with NYSDEC on December 4, 2019, the Village was ordered to prepare, submit and 

implement a Flow Management Plan to address inflow and infiltration (I/I) following exceedance 

of 95% of permitted flow in 2018. Though the WWTP is currently undergoing improvement and 

expansion, I/I must be reduced in order to allow better treatment train functioning and reduce costs. 